75-452

MOUNT - O-BRACKET 12 GA. CRS H.- 26.56"
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# QTy. PART NUMBER DESCRIPTION
1 2 31-009 HANDLE - SURFACE/SPRING/BLACK
2 5 36-009 FASTENER - 1/4-20 HEX NUT/Z
3 10 36-019 FASTENER - 10-24x5/8 PHTR MS Z
4 5 36-024 FASTENER - 1/4 FLAT WASHER Z
5 15 36-025 FASTENER - WASHER-1/4 SPLIT LOCK
6 5 36-031 FASTENER -.25-20 X 1.13 RD HD MS GR2 ZINC
7 4 36-048 FASTENER - .38 FLAT WASHER GRD 2 ZINC
8 4 36-049 FASTENER - TEE NUT .38-16
9 4 36-050 FASTENER - .38 EXTERNAL TOOTH LOCK WASHER
10 2 36-051 FASTENER - .38 FRICTION PAD 2.75"x.12"
11 2 36-052 FASTENER - .38 FRICTION PAD 2.75" x .24
12 10 36-102 FASTENER - 10-24 HEX NUT/Z
13 4 62-037 FLY BOLT -.38-16 X 1.875" SBHCS
14 1 75-451 MOUNT - U-BRACKET 12 GA. CRS - H-26.81"
15 1 75-453 MOUNT - U-BRACKET 12 GA. CRS - H-26.56"
16 1 78-024 MOUNT - EXTERNAL ADAPTOR
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